



TEST REPORT

Page 1 of 6

REPORT NUMBER : TURT140008607_REVISED01

APPLICANT NAME : Roza Tekstil Fermuar San. ve Tic. A.Ş.

ADDRESS : Keresteciler Sitesi Fatih Cad. Yüksek Sk. No:3/1Güngören İstanbul / TÜRKİYE
TEL:0212 637 28 82FAX:0212 637 25 55

Attention : Baki Karaduman,Rojen Baltaş
(Labtest@rozazipper.com;planlama@rozazipper.com;expo@rozazipper.com)

CC: C&A Sourcing
C&A Sourcing ,C&A Lab (TR-SAtest@canda.com ;lab.result@canda.com)

BUYER C&A Sourcing

SAMPLE DESCRIPTION : Twenty Five samples of mint open end zipper (84968 / T 3 KEMİK / 20 CM)

DATE IN : 20 January ,2014 (12:00)

RESUBMIT DATE : 10 February ,2014 /14 February ,2014

DATE OUT : 11 February ,2014 /18 February ,2014

YOUR REFERENCE : 84968

ZIPPER CATEGORY : DELRIN

ZIPPER TYPE : 3

ZIPPER MODEL : OPEN END

ZIPPER TAPE COLOUR : MINT

SLIDER&PULLER COLOR/COATING : MINT

TOP&BOTTOM STOP MATERIAL : DELRIN

TOP&BOTTOM STOP COLOUR/COATING : MINT

PERFORMANCE CODE : B (Given by the applicant.)

FIBER COMPOSITION : Not Given

NOTE : 1-In this revised 01 report Appearance After Wash (1&3&5 washes) and Dimensional Change & Domestic Washing & Drying (1&3&5 washes) tests were added by the request of the applicant.
This report replaces the report no TURT140008607 dated on 11 February,2014 and must be used instead of it.
Report no TURT140008607 dated on 11 February,2014 is invalid.

2- Length: 204 mm
Width: 29 mm
Chain width: 4.5 mm

PROVIDED CARE LABEL : Not Given



Begum GOKCEDAGLIOGLU
COORDINATOR



Sinan ÖNCEL / Customer Care Manager
Özlem CAVUMİRZA / Textile Laboratory Manager



Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No.23 Altındag Plaza Yenibosna-34197 /İSTANBUL
Phone : +90 212 496 46 46 Fax: +90 212 452 80 55
e-mail : intertekcg.turkiye@intertek.com
<http://www.intertek-turkey.com>



140008607_REV01

TEST REPORT

REPORT : TURT140008607_REVISED01

Page 2 of 6

TEST	SAMPLE
Slide Fasteners Single Stringer Slider Retention (Annex J)	1
Slide Fasteners Lateral Strength - Open End Attachment (Annex H)	P
Slide Fasteners Lateral Strength (Annex G)	P
Slide Fasteners Resistance to Reciprocating (Annex F)	P
Slide Fasteners Strength of Closed End (Annex C)	NA
Slide Fasteners Strength of Open-End Fastener Box (Annex E)	P
Slide Fasteners Strength of Puller Attachment (Annex B)	P
Slide Fasteners Strength of Slider Locking (Annex I)	P
Slide Fasteners Strength of Top Stop (Annex D)	P
Appearance After Wash (1 WASH)	P
Appearance After Wash (3 WASHES)	P
Appearance After Wash (5 WASHES)	P
Dimensional Change & Domestic Washing & Drying (1 WASH)	P
Dimensional Change & Domestic Washing & Drying (3 WASHES)	P
Dimensional Change & Domestic Washing & Drying (5 WASHES)	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT / I = INCONCLUSIVE

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.

The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of TÜRKAK accreditation. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.



Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL

Phone : +90 212 496 46 46 Fax: +90 212 452 80 55

e-mail : intertekcg.turkiye@intertek.com

<http://www.intertek-turkey.com>



140008607_REV01

Test Method	Results	Requirements
(*Slide Fasteners Single Stringer Slider Retention (Annex J)		
BS 3084 : 2006	<u>Result</u> 104.6 N	60 N
(*Slide Fasteners Lateral Strength - Open End Attachment (Annex H)		
BS 3084 : 2006	<u>Result</u> 134.9 N	70 N
(*Slide Fasteners Lateral Strength (Annex G)		
BS 3084 : 2006	<u>Result</u> 380.9 N (TS-TPO)	200 N
TS=Teeth Separation TPO= Threads Pull Out		
(*Slide Fasteners Resistance to Reciprocating (Annex F)		
BS 3084 : 2006	<u>Result</u> >500 cycles	500 cycles
(*Slide Fasteners Strength of Open-End Fastener Box (Annex E)		
BS 3084 : 2006	<u>Result</u> 270.7 N	70 N



Test Method	Results	Requirements
(*Slide Fasteners Strength of Puller Attachment (Annex B)		
BS 3084 : 2006	Result 294.0 N	80 N
(*Slide Fasteners Strength of Slider Locking (Annex I)		
BS 3084 : 2006	Result 76.9 N	15 N
(*Slide Fasteners Strength of Top Stop (Annex D)		
BS 3084 : 2006	Result 116.8 N	70 N

Test Method	Results	Requirements
(*)Appearance After Wash		
BS EN ISO 6330:2012		
(1 WASH)		
5A@40°C Tumble Dry,DETERGENT:ECE+SODIUM PERBORATE+TAED		
Type III 100% Polyester ballast		
Mint zipper tape	<u>Color Change</u> 4-5	CC:4 SATISFACTORY

No change was found on the slider & teeth & puller.

The general appearance of the washed sample was found SATISFACTORY

(*)Appearance After Wash		
BS EN ISO 6330:2012		
(3 WASHES)		
5A@40°C Tumble Dry,DETERGENT:ECE+SODIUM PERBORATE+TAED		
Type III 100% Polyester ballast		
Mint zipper tape	<u>Color Change</u> 4-5	CC:4 SATISFACTORY

No change was found on the slider & teeth & puller.

The general appearance of the washed sample was found SATISFACTORY

(*)Appearance After Wash		
BS EN ISO 6330:2012		
(5 WASHES)		
5A@40°C Tumble Dry,DETERGENT:ECE+SODIUM PERBORATE+TAED		
Type III 100% Polyester ballast		
Mint zipper tape	<u>Color Change</u> 4-5	CC:4 SATISFACTORY

The dye of puller was removed slightly.

No change was found on the slider & teeth.

The general appearance of the washed sample was found SATISFACTORY



Test Method	Results	Requirements
Dimensional Change & Domestic Washing & Drying		
BS EN ISO 6330:2012, BS EN ISO 5077:2008, BS EN ISO 3759:2011		
(1 WASH)		
5A@40°C Tumble Dry		
	<u>Dimensional Change%</u>	
Length	-0.5	-4%
Width	-3.3	

Estimated Total Uncertainty=(±%11,04)

Dimensional Change & Domestic Washing & Drying		
BS EN ISO 6330:2012, BS EN ISO 5077:2008, BS EN ISO 3759:2011		
(3 WASHES)		
5A@40°C Tumble Dry		
	<u>Dimensional Change%</u>	
Length	-0.5	-4%
Width	-3.3	

Estimated Total Uncertainty=(±%11,04)

Dimensional Change & Domestic Washing & Drying		
BS EN ISO 6330:2012, BS EN ISO 5077:2008, BS EN ISO 3759:2011		
(5 WASHES)		
5A@40°C Tumble Dry		
	<u>Dimensional Change%</u>	
Length	-1.4	-4%
Width	-3.3	

Estimated Total Uncertainty=(±%11,04)**## END OF TEST REPORT ##****Intertek Test Hizmetleri A.S.**

Merkez Mahallesi Sanayi Cad. No.23 Altındag Plaza Yenibosna-34197 /ISTANBUL

Phone : +90 212 496 46 46 Fax: +90 212 452 80 55

e-mail : intertekcg.turkiye@intertek.com<http://www.intertek-turkey.com>